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REF PN QTY DESCRIPTION USAGE

1 370116800 1 TANK FRAME
2 300323046 3 LINCH PIN 12x45 SAFETY SPLIT PIN R11
3 7000602371 4 PIN TOP LINK BOLT R25X83
4 7000602975 1 BOLT TOP LINK BOLT R28
5 7002155174 4 STAND PARKING STAND
6 7000041197 4 PIN SAFETY SPLIT PIN 50X50
7 7000043308 2 SPRING EXTENSION SPRING R26X4X136
8 300304156 2 BOLT M8x30 cl. 8.8 DIN933 STEEL BOLT DIN931 M8X30
9 300315018 4 NUT NUT DIN934 M8-8-B

10 7002153934 1 RING FOOTBOARD
11 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 SET SCREW DIN931 M10X30
12 300332027 4 WASHER M10 FZB DIN126 FACET WASHER DIN125 M10
13 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
14 7000041384 1 HANDLE CALIBRATION HANDLE
15 7000603228 2 HANDLE  TUBE RETAINER
16 300304130 2 BOLT SET SCREW DIN931 M5X14
17 300315016 2 NUT NUT DIN934 M5
18 7000601883 AR HOSE FLEXIBLE HOSE 70CM R63/R73
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REF PN QTY DESCRIPTION USAGE

1 7002152983 1 LAMP REFLECTOR LEFT,KPL
2 7002152984 1 LAMP REFLECTOR RIGHT,KPL
3 7000602992 1 LAMP REFLECTOR H4
4 300082673 1 DAMPER RUBBER BUSH
5 7000602993 1 ELEC CONNECTOR CONNECTOR
6 7000603166 1 CLAMP  CONNECTOR
7 7000602994 1 LIGHT ASSY. LIGHT BULB 12V 60/55W P43H4
8 7000602995 1 LAMP LIGHT BULB 12V 4W
9 7000603146 1 LAMP LAMP LEFT

10 7000603147 1 LINK  LAMP RIGHT
11 7000603148 1 BULB  LIGHT BULB 12V 21W
12 7000603149 1 BULB  LIGHT BULB 12V C5W
13 7000603166 1 CLAMP  CONNECTOR
14 7002152979 1 TANK EL-BOX,KPL
15 7002152972 1 JUNCTION BOX EL-BOX
16 7000602980 2 RELAY  RELAY 12V U/H 30AMP
17 7000602982 2 HOLDER HOUSING
18 7000603021 2 SCREW SET SCREW DIN 931 M3X16
19 7000603144 2 NUT NUT GMN-11.100
20 7000602983 1 ELEC CONNECTOR  
21 7000603143 1 PLUG  
22 7000550010 2 SCREW SET SCREW DIN 931 M5X10
23 300316025 6 LOCK NUT DIN985 M5 SELF LOCKING NUT DIN985 M5
24 7002152912 1 WIRE HARNESS  WIRE
25 7002152913 1 WIRE HARNESS  WIRE
26 7002152914 1 WIRE HARNESS  WIRE
27 7002152915 1 WIRE HARNESS  WIRE
28 7002152916 1 WIRE HARNESS  WIRE
29 7002152917 1 WIRE HARNESS  WIRE L=900MM
30 7002152918 1 WIRE HARNESS  WIRE L=840MM
31 7002152974 1 WIRE HARNESS  WIRE, KPL
32 7002152986 1 WIRE HARNESS  WIRE, KPL
33 300308004 4 SCREW DIN84 M5x16 SCREW DIN931 M5X16
34 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
35 300304153 2 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW DIN931 M8X20
36 300304031 2 BOLT M10x20 CL 8.8 FZB DIN933 SET SCREW DIN931 M10X20
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REF PN QTY DESCRIPTION USAGE

37 7002152968 1 HOLDER RETAINER,RIGHT
38 7002152969 1 HOLDER RETAINER,LEFT
39 7000603330 1 HOLDER PLASTIC STOP
40 7002152964 1 DIA KIT, HARVESTER LIGHT KIT INCL 1-39
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REF PN QTY DESCRIPTION USAGE

1 7002156348 1 HOLDER RETAINER F.LID, RIGHT
2 7002157496 2 BUSHING BUSH
3 7002156765 1 LID LID
4 7002156347 1 HOLDER RETAINER F.LID, LEFT
5 300304153 6 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW DIN933 M8X20
6 300332039 14 WASHER M8 FZB DIN126 FACE PLATE DIN125 M8
7 300315018 14 NUT NUT DIN934 M8
8 300316026 3 LOCK NUT M6 DIN985 SELF LOCKING NUT DIN985 M6
9 300332038 2 WASHER FACE PLATE DIN125 M6

10 7002152489 1 CLAMP CLAMP
11 300304135 2 BOLT  SET SCREW DIN933 M6X20
12 7000602194 1 HANDLE HANDLE 30X170MM
13 7000356316 1 RETAINER RETAINER F.RUBBER STRAP
14 7000356315 1 RUBBER STRIP RUBBER STRAP
15 7000556840 1 RIVET POP RIVET R4X10
16 7000356310 1 RETAINER HELMET RETAINER RH1B
17 7002156769 1 FRAME FRAME F.LID
18 300330025 6  SPRING WASHER DIN127 M8
19 7002157217 1 ELBOW ANGLE PIECE
20 7000600160 6 BOLT HANDYBOLT ,KPL 1/4?X1/2?
21 300304158 2 BOLT SET SCREW DIN933 M8X40
22 7002157495 2 BUSHING BUSH
23 7002158235 1 HOPPER EXTENSION F.LID;FOR 1500L
23 7002157424 1 HOPPER EXTENSION F.LID;FOR 1900L
24 7002157490 1 HOLDER RETAINER
25 300304159 2 BOLT M8x45 cl. 8.8 DIN933 STEEL BOLT DIN933 M8X45
26 7000602322 1 PLUG COVER PLUG R14/9
27 7002158455 2 SCREEN  SIEWE SITO SOLD 565X750
28 7002152389 1 GRATE GRATING F.SEED HOPPER
29 7002154512 1 RUBBER STRIP RUBBE SLIP
30 7002158222 1 HOPPER  SEED HOPPER NS1500/1900
31 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
32 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER DIN127 M10
33 300332027 1 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
34 7002152991 2 BRACKET LIFTING EYE
35 300304164 4 BOLT  CARRIAGE BOLT  DIN603 M10X20
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REF PN QTY DESCRIPTION USAGE

36 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 SET SCREW  DIN933 M10X30
37 300304057 1 BOLT M12x35 CL 8.8 FZB DIN933 SET SCREW DIN933 M12X35
38 7000546112 1 WASHER FACE 1/2?
39 300332022 1 WASHER M12 FZB DIN127B SPRING WASHER DIN127 M12
40 300315002 1 NUT NUT DIN934 M12
41 300304138 2 BOLT SET SCREW DIN933 M6X10
42 7002159088 1 HOLDER RETAINER
43 7000356330 1 STRAP CABLE BINDER
44 7009603765 1 HOPPER SENSOR SENSOR
45 370002979 4 BRACKET BRACKET F. SIEVE
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REF PN QTY DESCRIPTION USAGE

1 7002152476 1 SUPPORT PLATE F.BRACING
2 300332027 1 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
3 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
4 300304035 2 BOLT M10x35 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X35
5 7002152770 2 CLEVIS BRACKET F.BRACING
6 300315009 2 NUT DIN934 M20 NOUNTER NUT DIN439 M20
7 7002158372 2 ROD BAR F.STIFFENING
8 300304158 2 BOLT SET SCREW DIN933 M8X45
9 7000043401 1 SPRING GAS SPRING SUSPA

10 300315018 6 NUT NUT DIN934 M8
11 7002157219 1 LINK  HINGE
12 7002149922 4 BUSHING BUSH R14X9X7
13 7000029503 3 WASHER WASHER R32XR9/3
14 300304155 2 BOLT DIN931 M8x25 SET SCREW DIN933 M8X25
15 7002157220 1 BRACKET BAR
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REF PN QTY DESCRIPTION USAGE

1 7002152097 1 GRATING GRATING
2 7002152098 2 CLAMP CLAMP BAND
3 300304141 2 BOLT SET SCREW DIN933 M6X30
4 300316026 2 LOCK NUT M6 DIN985 SELF LOCKING NUT DIN985 M6
5 300304155 2 BOLT DIN931 M8x25 SET SCREW DIN933 M8X25
6 300330025 6  SPRING WASHER DIN127 M8
7 7002156199 1 WASHER WASHER R39/R8/6
8 7002152044 1 SUPPORT FAN W.BRACKET
9 370006239 1 WASHER SUPPORT WASHER 24X34X2

10 370006278 1 GEAR GEAR MOTOR 6.4
10a 370108700 1 SEAL KIT SEALING KIT F.MOTOR

11 300332039 14 WASHER M8 FZB DIN126 FACE PLATE DIN125 M8
12 7000602972 1 SCREW ALLEN SCREW M8X90 CH
13 7000552510 1 BOLT CARRIAGE BOLT DIN603 M10X20
14 300332027 1 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
15 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER DIN127 M10
16 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
17 7002157954 1 BRACKET BRACKET F.FAN
18 7000602947 3 CLAMP GALV.RETAINING RING
19 7000602945 1 ELBOW UNION ELBOW OK-160/90
20 7002154508 1 TUBE PIPE W.STUBS
21 7000600943 AR CLIP CLAMP BAND ABA 58-75
22 7000601883 AR HOSE FLEXIBLE HOSE 30CM R63/R73 PU 

PLUS H
23 7000603159 AR CAP PLASTIC STOPPER DBI 63.5
24 7002152063 1 COVER END CAP F.PIPE OK 6?
25 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
26 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X30
27 7000603122 1 WIRE SENSOR
28 300316025 2 LOCK NUT DIN985 M5 SELF LOCKING NUT DIN985 M5
29 7002152699 1 BRACKET BRACKET F.SENSOR
30 7000304502 1 DAMPER LEAD-IN NIPPLE 13X7
31 7002152698 1 BRACKET BRACKET F.SENSOR
32 300304131 1 BOLT  SCREW M5X16
34 300304163 3 BOLT M8x70 cl. 8.8 DIN931 SET SCREW DIN84 M8X70
35 300332039 3 WASHER M8 FZB DIN126 FACE PLATE DIN125 M8
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REF PN QTY DESCRIPTION USAGE

36 300315018 3 NUT NUT DIN934 M8
37 7000603122 1 WIRE LEAD
38 370281900 1 WHEEL HYDRAULIC MOTOR SET;FOR 

NS5100 THE HYDRAULIC MOTOR 
SET (38) USED WITHOUT PARTS 
39, 40, 41, 42

39 370006234 1 TUBE HYDRAULIC TUBE 165 DEG.
40 370006233 1 TUBE HYDRAULIC TUBE 90 DEG.
41 7000405830 4 CONNECTING LINK  OLIVE-RING D15-L
42 7000405842 4 SLEEVE SLEEVE M15-L
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REF PN QTY DESCRIPTION USAGE

1 7000406130 7 or 
9

SEAL SEALING BONDED SEAL PP45-D
2 7000405140 5 NIPPLE COLLAR NIPPLE 1/2?X1/2? 01BP08 

BSP
3 7002157949 1 HYDRAULIC HOSE HYDRAULIC HOSE 1/2? L=450 MM
4 7002152113 1 HYDRAULIC HOSE HYDRAULIC HOSE 1/2? L=2100 MM
5 7000404140 1 COUPLING QUICK COUPLING MALE 1/2? RG E 

402
6 7000600399 1 CAP  DUST CAP F.MALE 1/2? RED
7 7000602988 1 UNION HEXAGON NIPPLE 3/4?X3/4''
8 7009603735 1 VALVE  QUICK COUPLING MALE 3/4?X3/4''
9 7000600407 1 SEAL SEALING BONDED SEAL PP45-F

10 7002157950 1 INTAKE AIR HOSE  HYDRAULIC HOSE 3/4? L=2100 MM
11 7000600450 1 or 

2
NIPPLE COLLAR NIPPLE 3/4?X1/2? 

02BP1208 BSP
12 7009603546 1 VALVE SOWING RATE VALVE
13 300316026 2 LOCK NUT M6 DIN985 SELF LOCKING NUT DIN985 M6
14 300304192 2 BOLT SET SCREW DIN933 M6X60
15 370006278 1 GEAR GEAR MOTOR 6.4
16 3709009901 2 REPAIR KIT SET F.HYDRAULIC MOTOR
17 7000603044 1 HYD CONNECTOR NIPPLE 1/2?X3/4? 10BP0812
18 7009603759 1 NIPPLE T-NIPPLE 34BP12
19 7009603627 1 COCK BALL VALVE 1/2?
20 7000600957 1 HYD CONNECTOR NIPPLE W/SLEAVE 04BP08
21 7000602958 1 VALVE  ADJUSTING VALVE FV2V125J
22 7002155536 2 HYD TUBE  HYDRAULIC HOSE 3/8? L=1000 MM
23 7000405120 2 NIPPLE  HEXAGON NIPPLE 01BP06
24 7000603274 1 HYDRAULIC MOTOR OIL MOTOR OMM 32
25 7000405240 1 HYD CONNECTOR SCREWED CONNECTION 15 BK 8
26 300304143 2 BOLT  SET SCREW DIN933 M6X40
27 300332038 14 WASHER FACE PLATE DIN125 M6
28 300316026 2 LOCK NUT M6 DIN985 SELF LOCKING NUT DIN985 M6
29 7000406120 1 SEAL SEALING BONDED SEAL PP45-C
30 7000600407 1 SEAL SEALING BONDED SEAL
31 7009603738 1 PROTECTOR DUST CAP F. MALE 3/4? RED
32 7009603734 1 VALVE NON-RETURN VALVE CA 19
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REF PN QTY DESCRIPTION USAGE

33 7009603736 1 QUICK FEMALE COUPLING QUICK COUPLING FEMALE 3/4?
X3/4''

34 7009603737 1 DUST CAP DUST CAP F. FEMALE 3/4? RED
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REF PN QTY DESCRIPTION USAGE

1 7002155576 1 BOTTOM BOTTOM W.SOWING HOUSES E 
1502/1902

1 7002158210 1 BOTTOM BOTTOM W.ROTARY AIR LOCK  
1502/1902

2 7000602201 16 RIVET POP RIVET R4X7
3 7002156171 4 STRIP BEAM
4 7002156170 2 WINDOW  INSPECTION GLASS
5 7002153947 4 GUARD GUARD F.SEED HOUSING
6 7000082340 16 SELF-TAP SCREW TAPPING SCREW
7 300315017 16 BOLT  NUT DIN934 M6
8 7000583506 19 BELLEVILLE WASHER SPRING WASHER M6
9 7009603761 6 WASHER FACE PLATE DIN9021A M6

10 7000586220 19 SCREW SET SCREW M6X20
11 7000603274 1 HYDRAULIC MOTOR OIL MOTOR OMM 32
12 7002154733 1 CHAIN CHAIN WHEEL  06B1 Z=17
13 7000521206 AR SCREW ALLEN SCREW M6X6 MSP
14 7002152874 1 IDLER  CHAIN ROLLER R25XR7 L=32.5
15 7002154730 1 GUARD GUARD
16 7000580255 1 BOLT SET SCREW M6X55
17 7000585325 2 PIN PIN DIN94 R4X25
18 7002155275 1 CHAIN CHAIN WHEEL 40Z
19 7002154736 1 CHAIN  CHAIN 3/8?+7/32? 77+1+1
20 7002158320 1 SHIELD BED PLADE F.AIRLOCK
21 7000582608 8 NUT  SELF LOCKING NUT DIN985 M8
22 7000603376 8 BELLEVILLE SPRING DISC SPRING 16.0X8.2X0.8
23 7000583108 8 WASHER FACE PLATE DIN125A M8
24 7002153849 8 SHUTTER SHUTTER
25 7002153909 8 COVER COVER PLATE
26 7000581220 8 BOLT CARRIAGE BOLT M8X20
27 7000603346 2 LOCK NUT COUNTER NUT PG6
28 7000603347 2 PLUG HOLE PLUG PG9
29 7002152049 AR NOZZLE  DAXLE F.DOSING UNIT
30 7002153944 AR GUARD GUARD F.SEED HOUSING
31 7002157374 AR WHEEL THUMB SCREW
32 7000585115 AR LOCK PIN PIN DIN94 R2,5X16
33 7000603221 AR PLUG FERRULE R8X17
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REF PN QTY DESCRIPTION USAGE

34 7002157339 AR SPRING  EXTENSION SPRING R13.5/67/1.5
35 7002153905 AR FLAP BOTTOM FLAP
36 7002153912 AR AXLE  SHAFT F.BOTTOM FLAP
37 7000586212 5 SCREW SET SCREW M6X12
38 7000582108 6 NUT NUT DIN985 M8
39 7000600199 4 BOLT SET SCREW M8X35
40 7000586216 2 BOLT SET SCREW M6X16
41 7002153915 AR NOZZLE NOZZLE F.SEED HOUSING
42 7000044702 1 STRAP RUBBER STRAP
43 7002154459 1 PROFILE RUBBER PROFILE
44 7002153953 1 BRACKET BRACKET ,RIGHT
45 7002154457 1 TRAY  EMPTYING TRAY
45 7009603758 1 BOX EMPTYING BOX
46 7002153952 1 BRACKET BRACKET ,LEFT
47 7009603756 2 NUT COUNTER NUT PG16
48 7009603757 2 PLUG HOLE PLUG PG16
49 370002369 1 BUSHING BUSH
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REF PN QTY DESCRIPTION USAGE

1 7002155578 1 HOUSING  BOTTOM W.SOWING HOUSES 
1504/1904

1 7002158211 1 HOSE BOTTOM W.ROTARY AIR LOCK 
504/1904

2 7000602201 16 RIVET POP RIVET R4X7
3 7002156171 4 STRIP BEAM
4 7002156170 2 WINDOW  INSPECTION GLASS
5 7002153947 4 GUARD GUARD F.SEED HOUSING
6 7000082340 16 SELF-TAP SCREW TAPPING SCREW
7 300315017 16 BOLT  NUT DIN934 M6
8 7000583506 19 BELLEVILLE WASHER SPRING WASHER M6
9 7009603761 6 WASHER FACE PLATE M6

10 7000586220 19 SCREW SET SCREW M6X20
11 7000603274 1 HYDRAULIC MOTOR OIL MOTOR OMM 32
12 7002154733 1 CHAIN CHAIN WHEEL 06B1 Z=17
13 7000521206 AR SCREW ALLEN SCREW M6X6 MSP
14 7002152874 1 IDLER  CHAIN ROLLER R25XR7 L=32.5
15 7002154730 1 GUARD GUARD
16 7000580255 1 BOLT SET SCREW M6X55
17 7000585325 2 PIN PIN DIN94 R4X25
18 7002155275 1 CHAIN CHAIN WHEEL 40Z
19 7002154736 1 CHAIN  CHAIN 3/8?+7/32? 77+1+1
20 7002158320 1 SHIELD BED PLADE F.AIRLOCK
21 7000582608 8 NUT  SELF LOCKING NUT DIN985 M8
22 7000603376 8 BELLEVILLE SPRING DISC SPRING 16.0X8.2X0.8
23 7000583108 8 WASHER FACE PLATE DIN125 M8
24 7002153849 8 SHUTTER SHUTTER
25 7002153909 8 COVER COVER PLATE
26 7000581220 8 BOLT CARRIAGE BOLT M8X20
27 7000603346 2 LOCK NUT COUNTER NUT PG6
28 7000603347 2 PLUG HOLE PLUG PG9
29 7002152049 AR NOZZLE  DAXLE F.DOSING UNIT
30 7002153944 AR GUARD GUARD F.SEED HOUSING
31 7002157374 AR WHEEL THUMB SCREW
32 7000585115 AR LOCK PIN PIN DIN94 R2,5X16
33 7000603221 AR PLUG FERRULE R8X17
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REF PN QTY DESCRIPTION USAGE

34 7002157339 AR SPRING  EXTENSION SPRING R13.5/67/1.5
35 7002153905 AR FLAP BOTTOM FLAP
36 7002153912 AR AXLE  SHAFT F.BOTTOM FLAP
37 7000586212 5 SCREW SET SCREW M6X12
38 7000582108 6 NUT NUT DIN934 M8
39 7000600199 4 BOLT SET SCREW M8X35
40 300304139 2 BOLT M6x16 cl. 8.8 DIN933 SET SCREW DIN933 M6X16
41 7002153915 AR NOZZLE NOZZLE F.SEED HOUSING
42 7000044702 1 STRAP RUBBER STRAP
43 7002154459 1 PROFILE RUBBER PROFILE
44 7002153953 1 BRACKET BRACKET ,RIGHT
45 7002154457 1 TRAY  EMPTYING TRAY
45 7009603758 1 BOX EMPTYING BOX
46 7002153952 1 BRACKET BRACKET ,LEFT
47 7009603756 2 NUT COUNTER NUT PG16
48 7009603757 2 PLUG HOLE PLUG PG16
49 370002369 1 BUSHING BUSH
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REF PN QTY DESCRIPTION USAGE

1 7002156168 1 SHAFT  AGTATOR SHAFT
2 7000110210 2 BUSHING BUSH 16/22X15/28X4
3 7000025095 2 SPH ROLLER BEARING  BEARING
4 7000585325 5 PIN PIN DIN94 R4X25
5 7002156163 1 SHAFT  AGTATOR SHAFT
6 7000580230 2 BOLT SET SCREW M6X30
7 7002156166 1 SHAFT  INTERMEDIATE SHAFT
8 7000582106 3 NUT NUT M6
9 7002156164 1 SHAFT  AGTATOR SHAFT

10 7002149268 3 SPH ROLLER BEARING  BALL BEARING,MOUNT.
11 7002154737 1 SHAFT  SHAFT F.ROTARY AIRLOCK
12 7002154399 1 WHEEL CELL WHEEL
13 7000029370 AR FLAP BOTTOM FLAP RUSTPROOF
14 7000586416 AR BOLT SET SCREW M8X16
15 7000036921 AR ADJUSTER ADJUSTABLE PIECE
16 7000029369 AR SPRING COMPRESSION SPRING
17 7000602103 AR NUT SQUARE NUT
18 7000583108 AR WASHER FACE PLATE DIN125A M8
19 7000025802 AR FLAP BOTTOM FLAP
20 7000028152 1 NUT  NYLON NUT
21 7000580255 AR BOLT SET SCREW M6X55
22 7002154456 1 AXLE  BOTTOM FLAP AHAFT
23 300323025 1 PIN HD 5x30 FZB DIN1481 CLAMP PIN DIN7343 R6X30
24 7002153910 1 HANDLE BOTTOM FLAP HANDLE
25 7002154441 1 PLATE HOLE PLADE
26 7000586214 2 BOLT SET SCREW M6X14
27 7000583106 1 WASHER FACE PLATE DIN125A M6
28 7000583506 1 BELLEVILLE WASHER SPRING WASHER M6
29 7002158242 1 SHAFT SOWING SHAFT L=878MM
30 300333067 1 CLIP DIN 11024 R-CLIP B48
31 7000585325 1 PIN LINCH PIN DIN94 R4X25
32 7000032072 1 FINGER FINE SEED FINGER
33 7000025839 AR ROLLER SOWING WHEEL
34 7002156398 AR WHEEL SOWING WHEEL HEX.
35 7002156165 AR RING BUSH
36 7000521206 1 SCREW SCREW UMBRACO 6X6 MSP
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REF PN QTY DESCRIPTION USAGE

37 7002155779 1 WIRE REVOLUTION INDICATOR
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REF PN QTY DESCRIPTION USAGE

1 500033007 1 GEAR GEAR HOUSING
2 500054555 3 BEARING ASSY GLIDE BEARING PM 2020DX
3 500004626 3 SEAL AXLE SEALING SIMRIT BA203007
4 300053657 1 BUSHING  BUSH
5 300045209 1 SPROCKET SPROCKET 11Z
6 300323029 5 PIN TENSION PIN DIN148 R6X30
7 300035572 1 SPRING SPRING
8 300332034 1 WASHER M20 FZB DIN126 WASHER 21
9 7002149595 1 HANDLE HANDLE KPL

10 7000550235 5 SCREW HEX BOLT DIN931 M8X35
11 300332039 8 WASHER M8 FZB DIN126 WASHER DIN125 8.4
12 300090618 1  PIN DIN7 8X20
13 500037751 1 PLUG BREATHER PLUG M18X1.5 P=0.1 

BAR
14 500045210 1 CONTROL  OIL CONTROL DEVICE
15 300090772 1  TENSION PIN DIN1481 4X16
16 370002588 1 BUSHING  BUSH
17 500037722 1 SEAL SEALING RING 32/40X2
18 500080809 1 NIPPLE  BLEEDING SCREW
19 500037716 1 PLUG  PLUG
20 500037723 1 SEAL SEALING RING D24XD18-2
21 500037721 1 GEAR  COVER
22 500053658 1 AXLE DRIVE SHAFT
23 500063315 2 SHAFT  HEAD WHEEL
24 500037738 1 SIDE RAIL SLIDE GUARD PA 6.6
25 500058386 2 WASHER WASHER 20/28X2
26 500031810 1 O-RING O-RING 15,3X2,4
27 500080531 1 RING THREADED PIN DIN915 M10X30
28 500030717 2  LEVER,CPL
29 500031731 2 CLUTCH  FREEWHEEL
30 500037717 2 WHEEL HOUSING F.FREEWHEEL
31 500037737 2 AXLE  AXLE
32 500045208 2 SPRING TENSION SPRING
33 500045201 2 ARM  REACTION BAR
34 500040145 2 BALL BEARING BEARING 6203
35 500037737 2 AXLE  AXLE
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REF PN QTY DESCRIPTION USAGE

36 500037718 2 AXLE  AXLE F.FREEWHEEL
37 370118100 1 WHEEL CHAIN WHEEL 20Z
38 370002677 1 DECAL SCALE
39 7000583110 2 WASHER FACE PLATE DIN125A M10
40 300304164 1 BOLT  CARRIAGE BOLT DIN603 M10X20
41 370002916 1 INDICATOR  CONSOLE
42 370115500 1 INDICATOR  POINTER
43 7000601053 1 HANDLE  CONTROL HANDLE
44 500732497 1 GEAR  GEARBOX VARIO-K INCL 1-44
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REF PN QTY DESCRIPTION USAGE

1 300332027 3 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
2 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
3 370002123 1 COVER  GUARD
4 7002153388 1 TIGHTENER PIN FOR TENSION
5 7000028083 1 SPROCKET TENSION WHEEL
6 7000547230 1 COTTER PIN PIN DIN94 R3.2X32
7 300332027 3 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
8 7000042917 1 WHEEL CHAIN WHEEL 25Z
9 370118200 1 CHAIN  CHAIN 1/2? 51+1

10 7000602374 1 CHAIN LINK CRANKED JOINT LINK 08B-1
11 7000602373 1 CHAIN LINK STRAIGHT JOINT LINK 08B
12 370002990 1 HOUSING  GUARD
13 300304156 3 BOLT M8x30 cl. 8.8 DIN933 SCREW DIN931 M6X30
14 7002158327 1 EXTENSION EXRENSION
15 7000582106 3 NUT NUT M6
16 300333059 4 COTTER PIN SPLIT DIN94 R4X32
17 7002158369 1 KIT  BUSH R5/R16.5 L=30MM
18 300323046 1 LINCH PIN 12x45 LINCH PIN DIN94
19 7002156862 1 BUSHING DOUBLE SLIDING SOCKET
20 7002158355 1 AXLE  SHAFT
21 300407020 1 CIRCLIP LOCKING RING DIN471 R25
22 7000602261 2 BEARING ASSY BALL BEARING 6005 HICO
23 370115400 1 GEARBOX  CONSOLE
24 7000025095 1 SPH ROLLER BEARING  BEARING
25 7000110210 1 BUSHING BUSH 16/22X16-28X425
26 7000110130 2 SPH ROLLER BEARING BEARING 16X22
27 7000226320 1 PIN SAFETY SPLIT PIN R6 RING R40
28 370117500 1 SPROCKET CHAIN WHEEL 15Z
29 7000037748 1 WHEEL CHAIN WHEEL 15Z
30 7000026049 1 WASHER WASHER R24/HEX17/1
31 370117200 1 WHEEL CHAIN WHEEL 11Z/12Z
32 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
33 300332027 4 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
34 300304164 4 BOLT  CARRIAGE BOLT DIN603 M10X20
35 370118300 1 CHAIN  CHAIN 1/2?X5/16? 62+1+1
36 370118400 1 CHAIN  CHAIN 1/2?X5/16? 27+1+1
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37 300332038 2 WASHER FACE PLATE DIN125 M6
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REF PN QTY DESCRIPTION USAGE

1 7002149286 1 SPRING SPRING 5X29X400-39V
2 300304059 1 BOLT DIN931 M12x45 STEEL BOLT DIN931 M12X65
3 7000546112 3 WASHER FACE PLATE DIN125 1/2?
4 7000544712 1 NUT COUNTER NUT DIN439 M12
5 300316021 1 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT DIN985 M12
6 300323030 1 PIN 6x36 DIN1481 SPRING PIN DIN1481 R6X35
7 7002140487 1  INNER PIPE
8 300323035 1 COILED PIN SPRING PIN DIN1481 R8X32
9 7002150489 1 PIPE OUTER PIPE

10 7002150754 1 BUSHING  BUSH
11 7002153694 1 BRACKET BRACKET
12 300304040 2 BOLT  STEEL BOLT DIN931 M10X65
13 300323039 1 PIN DIN1481 8x50 SPRING PIN DIN1481 R8X5
14 7002153359 1 WHEEL LAND WHEEL
15 300304041 2 BOLT M10x70 CL 8.8 FZB DIN931 STEEL BOLT DIN931 M10X70
16 7002153337 2 RETAINER BEARING RETAINER
17 7000106030 2 BALL BEARING BALL BEARING 6007 2RS
18 7002153335 1 WHEEL CHAIN WHEEL 16Z 08B-1
19 7000546110 8 WASHER DIN125 M10 FACE PLATE DIN125 3/8?
20 300315001 6 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
21 7002153367 1 SHAFT  SHAFT L=208MM
22 7000602382 1 PIPE  PIPE SPLIT R6/35/L=38
23 7002153219 1 ARM  SWIVEL ARM RAMI? KO?A HJUL 

ARM
24 300333058 2 PIN 4x25 DIN 94 SPLIT PIN DIN94 R4X25
25 7002158367 1 SHAFT  SHAFT
26 2149268 1  BALL BEARING,KPL
27 7002153382 1 CHAIN  CHAIN 08B-1 153+1
28 7002153327 1 SPROCKET CHAIN WHEEL 16Z 08B-1
29 7002155271 1 CAP END PIECE
30 300308003 4 BOLT SHEET METAL SCREW R4.2X16
31 7002153227 1 FLANGE FLANGE WITH HUB
32 7000405416 1 LUBE NIPPLE GREASE NIPPLE M6X1 H1
33 7002154423 1 FLANGE FLANGE MOUNTED
34 7000603224 1 SUPPORT SUPPORT DISC 45X55X3
35 300407017 1 SNAP RING LOCKING RING DIN471 45Z
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36 300304007 3 SCREW DIN912 M10x25 ALLEN KEY SCREW DIN7991 
M10X30

37 300304066 2 BOLT DIN933 M12x80 Fe/Zn5 SET SCREW DIN933 M12X80
38 7002157274 2 BRACKET BRACKET
39 7002157277 1 BUSHING  BUSH L=51MM
40 300316021 3 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT DIN985 M12
41 7002153969 1 LIFT CYLINDER  CYLINDER,COMPL.
42 7000546112 1 WASHER FACE PLATE DIN125 1/2?
43 7000602252 1 VALVE BALL TAP W.HANDLE
44 7000600977 1 SEAL  SEALING BONDED SEAL PP45-B
45 7009603621 1 REDUCER COLLAR NIPPLE 3/8?X1/4? 

02BP0804 BSP1
46 7002157858 1 HYDRAULIC HOSE HYDRAULIC HOSE 1/4? L=3700 MM
47 7000601023 1 ADAPTER COLLAR NIPPLE 1/2?X1/4? 

02BP0804 BSP
48 7000406130 1 SEAL SEALING BOND. SEAL PP45-D
49 7000404140 2 COUPLING QUICK COUPL. MALE 1/2? RG E 402
50 7000406140 1 QUICK FEMALE COUPLING DUST CAP F.MALE 1/2? SORT
51 7002158552 1 BUSHING BUSH
52 7002148917 1 BRACKET RETAINER
53 7002148916 1 U-BOLT RETAINING RING
54 300315015 1 NUT SELF LOCKING NUT DIN985 M4
55 7000600257 1 MAGNET MAGNES
56 300420009 1 CLAMP CLAMP RING 32X50
57 7000603269 1 SENSOR SENSOR
58 300304195 1 BOLT  STEEL BOLT DIN931 M4X16
59 7000356330 1 STRAP CABLE BINDER
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REF PN QTY DESCRIPTION USAGE

1 7000356330 1 STRAP CABLE BINDER 5.00X400 SORT
2 300315017 4 BOLT  NUT DIN934 M6
3 300332020 4 BELLEVILLE SPRING SPRING WASHER DIN127 M6
4 300332038 4 WASHER FACE PLATE DIN125 M6
5 300316020 3 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
6 300332027 3 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
7 7002158366 1 ANGLE SCREWED CONNECTION
8 7002152165 1 INDICATOR REVOLUTION INDICATOR
9 300333059 1 COTTER PIN SPLIT DIN94 R4X32

10 300304139 2 BOLT M6x16 cl. 8.8 DIN933 SET SCREW M6X16
11 7002153388 1 TIGHTENER PIN F.TIGHTENER
12 7000028083 1 SPROCKET TENSION WHEEL 11Z
13 7000547230 1 COTTER PIN PIN DIN94 R3.2X32
14 7002158360 1 GEAR  CONSOLE,MONT.
15 300407020 2 CIRCLIP LOCKING RING DIN471 25Z
16 7000602261 2 BEARING ASSY BALL BEARING 6005 2RS
17 7002158363 1 HOLDER FIXTURE F.BEARING
18 7002158361 1 GEAR CHAIN WHEEL 25Z
19 300304164 2 BOLT  CARRIAGE BOLT DIN603 M10X25
20 7002152086 1 SUPPORT ELECTRIC ENGINE,MONT 10.5/5
21 7000521206 1 SCREW SCREW 6X6 MSP
22 7002158358 1 SHAFT ENGINE SHAFT
23 7002158359 1 SHAFT SHAFT
24 370134100 1  CHAIN 1/2? 75+1+1
25 7000602374 1 CHAIN LINK CHAIN 08B-1
26 7000602373 1 CHAIN LINK CHAIN 08B-1
27 7002158365 1 SHIELD GUARD
28 7002152065 1 SUPPORT CASSETTE,COMPL. 20/14
29 7000602382 2 PIPE  PIPE SPLIT R6 RING R40
30 300304140 4 BOLT SET SCREW DIN933 M6X25
31 7000110115 1 SPH ROLLER BEARING BUSH
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REF PN QTY DESCRIPTION USAGE

1 7002152075 1 CAP  CAP F.ELECTRIC ENGINE
2 7000602973 1 GROMMET RUBBER PLUG R19
3 300304130 4 BOLT SET SCREW DIN933 M5X16
4 300332006 4 LOCK WASHER SPRING WASHER DIN127 M5
5 300332050 4 WASHER DIN126 M5 FACE PLATE DIN125 M5
6 7000603014 1 EYE LEAD-IN BUSH
7 7000521206 1 SCREW SCREW 6X6 MSP
8 7002152048 1 SENSOR SENSOR
9 7002152087 1 NUT BAR NUT M5X46

10 7000602943 1 ELECTRIC MOTOR  ENGINE 12V-DC
11 7002158358 1 SHAFT ENGINE SHAFT
12 7000602953 1 WIRE SENSOR W.2 M WIRE
13 7000602517 1 METER MANOMETER 0-100 BAR
14 300304152 1 BOLT M8x16 cl. 8.8 DIN933 SET SCREW DIN933 M8X16
15 300332039 2 WASHER M8 FZB DIN126 FACE PLATE DIN125 M8
16 300332025 1 WASHER M6 DIN127B SPRING WASHER DIN127 M8
17 300315019 1 NUT NUT DIN934 M8
18 370003192 1 METER GUARD
19 7000602783 1 GROMMET RUBBER LEAD-IN 12X19
20 7000602785 1 COUPLING STUB
21 7000602787 1 CLAMP CLAMP BAND
22 7002152083 1 HOSE HOSE F.MANOMETER
23 7000602524 1 NIPPLE NIPPLE PRESSURE 1/8?
24 7000603009 1 NUT COUNTER NUT 1/8? RG
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1 7000600943 1 CLIP CLAMP RING
2 7002152195 1 COUPLING  REDUCTION 180/160
3 7000016655 1 O-RING O-RING 15X3,53 R161
4 7000603017 1 CLAMP CLAMP RING 50-65
5 7002152196 2 HOOK  PLATE F.AIR DISTRIBUTOR
6 7002152197 1 TUBE CLAMP BAND,KPL
7 7000601883 1 HOSE FLEX HOSE R63/R73 PU PLUS
8 7000603248 1 HOSE FLEX HOSE R25 PU
9 7002152931 3 BRACKET FRAME

10 7000603128 1 CLAMP U-BOLT M8X64MM
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1 7002155779 1 WIRE ROTATION GUARD
2 7000602943 1 ELECTRIC MOTOR  MOTOR
2 7000602953 1 WIRE SENSOR FOR MOTOR
3 7000603122 1 WIRE SENSOR FOR BLOWER
4 7000603120 1 CONTROLLER MOTOR CONTROL BOX
5 7009603765 1 HOPPER LEVEL SENSOR
6 7000603119 1 CABLE TRACTOR CABLE INCL.BRACKET
7 7000603088 1 KIT ASSEMBLY KIT CONSISTING OF: 

CONNECTION TO BATTERY 
JUNCTION BOX

8 7000603087 1 COMPUTER LH 5000 MONITOR
9 7009603555 1 ELEC CONNECTOR 7 LEADS ALTERNATIVE PLUG 

(MALE)
10 7000603269 1 SENSOR IMPLEMENT SENSOR
11 7000603070 1 WHEEL WHEEL SENSOR FOR TRACTOR
12 7009603556 1 PIN 7 LEADS ALTERNATIVE STIK 

(MALE)
13 7000603072 1 SPH ROLLER BEARING JUNCTION BOX
13 7000603509 1 PRINTED CIRCUIT BOAR  PRINT FOR TRAMLINE VALVES
13 7000602980 1 RELAY  RELAY 12 V
14 7000603269 1 SENSOR IMPLEMENT SENSOR
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1 7002200333 1 SPINDLE NUT FOR SPLNDLE
2 7000020721 1 PIN CLAMP PIN 8X32
3 7000601512 1 LOCK WASHER DISC SPRING 40X20.4X1.0
4 7002158152 1 BRACKET BRACKET
5 700TT30579 1 DECAL  SCALE F. DEPTH ADJ.
6 300316020 10 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
7 300332009 5 WASHER M16 FZB DIN126 FACE PLADE M16
8 7002156620 1 U-BOLT U-M16 91x124 U-BOLT M16 91X124
9 7002200031 1 SPINDLE SPINDLE

10 7002156970 1 SUPPORT DEPTH ADJUSTMENT REGULATOR
11 7002158260 2 ADJUSTER DEPTH ADJUSTMENT,CPL
12 7002158155 1 BAR COULTER BAR 3M L=2550
12 7002158157 1 BRACKET COULTER BAR 3M L=3550
13 7002158150 1 PLATE TOP LINK BRACKET
14 7002158159 1 BRACKET COULTER BAR,RIGHT
15 7002158160 1 BRACKET COULTER BAR,LEFT
16 300304094 5 BOLT M16x50 SET SCREW M16X50
17 7000544716 4 THIN NUT COUNTER NUT DIN439 M16
18 7002158380 1 LINKAGE TOP LINK BRACKERT
19 7002158419 1 BRACKET BRACKET
20 7002001999 2 U-BOLT U-BOLT 90X90
21 300332008 4 WASHER M12 FZB DIN126 FAZET WASHER M12
22 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M12
23 7002158438 1 BRACKET BRACKET KIT
24 7002153918 2 PLATE LOCK
25 300304158 2 BOLT STEEL BOLT M8X40
26 300332039 4 WASHER M8 FZB DIN126 FACE PLADE M8
27 7000028968 2 SPRING COMPRESSION SPRING 

R10.7/32/1.3
28 300315018 4 NUT NUT M8
29 7002157598 2 BUSHING BUSH
30 7002148298 2 WASHER WASHER
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1 7002149928 1 FLAP  ANTILOCKING FLAP
2 7002149964 1 BUSHING BUSHING R10XR7X22
3 300334022 1 RIVET RIVET 6X28
4 7000602431 2 RIVET RIVET R7X20
5 7002149320 1 COULTER COULTER POINT EURO
6 7002153948 1 HOSE COLLAR F.HOSE PA6 BLACK
7 7002151790 1 COULTER LONG COULTER
8 7002151791 1 COULTER SHORT COULTER
9 300304044 1 BOLT STEEL BOLT M10X95

10 300316020 1 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
11 7000602383 2 BEARING LINER  BEARING 16X20X20
12 7002151796 1 SUSPENSION COULTER SUSP.I
13 7002150246 1 SPACER INNER BUSHING
14 7002151806 1 SPRING SPRING FIXTURE I
15 7000547450 4 COTTER PIN SPLIT DIN94 ?5X50
16 7002151872 1 WASHER WASHER 31X31/R56
17 7002151810 1 BEARING ASSY BEARING
18 300316027 1 NUT M8 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M8
19 300304153 1 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW M8X20
20 7002150651 3 CLAMP CLAMP
21 300332008 3 WASHER M12 FZB DIN126 FACET WASHER M12
22 300304058 3 BOLT DIN931 M12x40 SET SCREW DIN933 M12X40
23 7002151807 1 SPRING SPRING FIXTURE II
24 7002151800 1 SUSPENSION COULTER SUSP. II
25 7002151812 1 TUBE SQUARE TUBE L=1934
25 7002151811 1 TUBE SQUARE TUBE L=2920
26 300315003 2 NUT M12 CL 8 FZB DIN934 NUT DIN934 M12
27 7000515135 2 SNAP RING LOCKING RING DIN471 R35
28 7002151804 1 SUPPORT COULTER SUSP. III
29 7002153439 1 SPINDLE COULTER PR.SPINDLE
30 7002151818 1 THREADED ROD THREAD PIECE
31 7002153825 1 ARM SPRING FEED ARM
32 7002158032 1 BAR COULTER BAR L=2998
32 7002157707 1 BAR COULTER BAR L=3998
33 7000306152 2 FOOT PLUG 40X40X3.2
34 7002157574 1 SUPPORT SIDE SUSP.,LEFT
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35 7000041197 1 PIN SPLIT
36 7002157579 1 SUPPORT SIDE SUSP.,RIGHT
37 7002159228 1 BRACKET COULTER SUSP. IV
38 7002159230 1 SPRING SPRING FIXTURE III
39 300304059 1 BOLT DIN931 M12x45 SET SCREW DIN933 M12X45
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REF PN QTY DESCRIPTION USAGE

1 300304044 1 BOLT STEEL BOLT M10X95
2 7002157385 1 BUSHING BUSHING
3 7000602316 2 RING SEALING RING 6203 ZAV
4 7000106037 2 BALL BEARING BALL BEARING 6203 2RS
5 7000602318 2 WASHER FITTING WASHER R17X24X1,0
6 7000515040 1 RING CIRCLIP DIN972 40
7 7002150859 1 HUB HUB
8 7000602939 1 SUPPORT SUPPORTING WASHER 17X24X1,5
9 7002156303 1 DISC COULTER DISC 319 C75

10 300304201 1 BOLT SET SCREW M6X12
11 7002157398 1 RETAINER RETAINER,RIGHT
11 7002157397 1 RETAINER RETAINER,LEFT
12 7002156815 1 SCRAPER SCRAPER
13 7002150800 2 CLAMP CLAMP F.SCRAPER
14 300316026 1 LOCK NUT M6 DIN985 SELF LOCKING NUT DIN985 M6
15 300316020 1 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
16 7000555108 1 RIVET RIVET R4,0X8 RH
17 7000555110 1 RIVET RIVET R4,0X10 RH
18 7002150814 1 PLATE GUIDE PLATE,RIGHT
18 7002150815 1 PLATE GUIDE PLATE,LEFT
19 7002157019 1 COULTER COULTER ARM L1-L3
20 7002157021 1 COULTER COULTER ARM K1
21 7002157020 1 COULTER COULTER ARM L2-L4
22 7002157022 1 COULTER COULTER ARM K2
23 7002154168 1 HOSE RETAINER F.HOSE
24 7002149466 1 BELLOWS BOTTOM BELLOW
25 300304043 1 BOLT M10x90 CL 8.8 FZB DIN931 STEEL BOLT M10X90
26 7000546110 2 WASHER DIN125 M10 FAZET WASHER 3/8?
27 7000602383 2 BEARING LINER  BEARING 16X20X20
28 7002151796 1 SUSPENSION COULTER SUSP.I
29 7002150246 1 SPACER INNER BUSHING
30 300316034 1 LOCK NUT SELF LOCKING NUT DIN985 M8
31 7002151806 1 SPRING SPRING HOLDER I
32 7000547450 4 COTTER PIN KLIK PIN DIN94 R5X50
33 7002151872 1 WASHER WASHER 31X31/R56
34 7002151810 1 BEARING ASSY BEARING
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35 300304153 1 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW M8X20
36 7002150651 3 CLAMP CLAMP
37 7000602317 3 WASHER FAZET WASHER M12
38 300304058 3 BOLT DIN931 M12x40 SET SCREW M12X40
39 7002151807 1 SPRING SPRING HOLDER II
40 7002151800 1 SUSPENSION COULTER SUSP. II
41 7002153825 1 ARM FEEDING ARM
42 300315003 2 NUT M12 CL 8 FZB DIN934 NUT DIN934 M12
43 300332008 2 WASHER M12 FZB DIN126 FAZET WASHER M12
44 7000515135 2 SNAP RING CIRCLIP DIN471 R35
45 7002153439 1 SPINDLE COULTER PRES.SPINDLE
46 7002151818 1 THREADED ROD THREAD PIECE
47 7002151804 1 SUPPORT COULTER SUSP.III
48 7002151812 1 TUBE SQUARE TUBE L=1934
48 7002151811 1 TUBE SQUARE TUBE L=2920
49 7000306152 2 FOOT PLUG 40X40X3,2
50 7002157574 1 SUPPORT SIDE SUSP.,LEFT
51 7002158032 1 BAR COULTER BAR L=2998
51 7002157707 1 BAR COULTER BAR L=3998
52 7002157579 1 SUPPORT SIDE SUSP.,RIGHT
53 7000041197 1 PIN SPLIT
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2 7000033091 2 PLOW DISC  COULTER DISC
3 7000106083 2 SPH ROLLER BEARING  BALL BEARING 6304 2RS
4 370093100 2 BEARING HOUSING  BEARING HOUSING
5 300304292 1 BOLT SET SCREW M12X42 LEFT
6 7000515040 2 RING SPRING WASHER DIN472 

W40X1.75
7 7000555110 6 RIVET RIVET DIN660 R4X10 RH
8 300304057 1 BOLT M12x35 CL 8.8 FZB DIN933 SET SCREW M12X42
9 7002158516 1 SCRAPER SCRAPER

10 7000041714 1 WASHER WASHER 35/ 11X4
11 7000602383 2 BEARING LINER  BEARING 16X20X20
12 7002151796 1 SUSPENSION COULTR SUSPENSION I
13 7002150246 1 SPACER INNER BUSHING
14 7002151806 1 SPRING SPRING HOLDER I
15 7000547450 4 COTTER PIN KLIK PIN 5X50
16 7002151872 1 WASHER WASHER 31X31/ 56
17 7002151810 1 BEARING ASSY BEARING
18 300316027 1 NUT M8 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M8
19 300304153 1 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW M8X20
20 7002150651 3 CLAMP CLAMP
21 300332008 4 WASHER M12 FZB DIN126 FAZET PLATE M12
22 300304058 3 BOLT DIN931 M12x40 SET SCREW M12X40
23 7002151807 1 SPRING SPRING HOLDER II
24 7002151800 1 SUSPENSION COULTER SUSP. II
25 7002151812 1 TUBE SQUARE TUBE L=1934
25 7002151811 1 TUBE SQUARE TUBE L=2920
26 300315003 2 NUT M12 CL 8 FZB DIN934 NUT DIN934 M12
27 7000515135 2 SNAP RING CIRCLIP DIN471 R35
28 7002151804 1 SUPPORT COULTER SUSP. III
29 7002153439 1 SPINDLE COULTER PRES.SPINDLE
30 7002151818 1 THREADED ROD THREAD PEACE
31 7002153825 1 ARM FEEDING ARM
32 7002158032 1 BAR COULTER BAR L=2998
32 7002157707 1 BAR COULTER BAR L=3998
33 7000306152 2 FOOT PLUG 40X40X3,2
34 7002157574 1 SUPPORT SIDE SUSP.,LEFT
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35 7000041197 1 PIN SPLIT
36 7002157579 1 SUPPORT SIDE SUSP.,RIGHT
37 7002158498 1 COULTER COULTER ARM,SHORT
38 7002158497 1 COULTER COULTER ARM,LONG
39 300304044 1 BOLT STEEL BOLT M10X95
40 300316020 1 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
41 300332027 2 WASHER M10 FZB DIN126 FAZET PLATE M10
42 370002545 2 BUSHING BUSH
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1 41652418300 1 WHEEL PRESSURE WHEEL
2 300316027 3 NUT M8 CL 8 FZB DIN985 LOCK NUT DIN985 M8
3 370094500 1 ARM ARM F.PRESSURE WHEEL
4 7000540493 1 BOLT STEEL BOLT DIN931 M8X100
5 7002158549 1 BRACKET BRACKET
6 7009603740 1 PIN PIN R2.0X43
7 7002158389 1 PLUG COTTER BOLT
8 200200003 2 SCREW DIN931 M8x40 Fe/Zn5 STEEL BOLT DIN931 M8X50
9 7002158385 1 ROLLER ROLL

10 7002159221 1 BUSHING BUSH L=46 MM
11 7002159222 1 BUSHING BUSH L=32 MM
12 7002159225 1 WHEEL PRESSURE WHEEL INCL 1-11
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REF PN QTY DESCRIPTION USAGE

1 7002146810 1 FORK PRESSURE WHEEL 280X65
2 300316027 4 NUT M8 CL 8 FZB DIN985 LOCK NUT DIN985 M8
3 7002158386 1 FRAME ARM F.PRESSURE WHEEL
4 7000540493 1 BOLT STEEL BOLT DIN931 M8X100
5 7002158394 1 HOLDER BRACKET
6 7009603740 1 PIN PIN R2.0X43
7 7002158389 1 PLUG COTTER BOLT
8 7000544040 2 BOLT STEEL BOLT DIN931 M8X40
9 7000540450 1 BOLT STEEL BOLT DIN931 M8X50

10 7002158388 1 HOLDER HOLDER
11 7002158385 1 ROLLER ROLL
12 7002158390 1 ROLLER PRESSURE WHEEL INCL 1-11



023 p1

023



023 p1

023

REF PN QTY DESCRIPTION USAGE

1 7002151821 12 COULTER SHORT COULTER I NS4130
2 7002151822 12 COULTER LONG COULTER II NS4130
3 7002151823 12 COULTER LONG COULTER III NS4130
1 7002151821 16 COULTER SHORT COULTER I NS4140
2 7002151822 16 COULTER LONG COULTER II NS4140
3 7002151823 16 COULTER LONG COULTER III NS4140
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REF PN QTY DESCRIPTION USAGE

1 7002151821 12 COULTER SHORT COULTER I NS4130
2 7002151822 12 COULTER LONG COULTER II NS4130
3 7002151823 12 COULTER LONG COULTER III NS4130
4 7002159231 8 COULTER LONG COULTER IV NS4130
1 7002151821 16 COULTER SHORT COULTER I NS4140
2 7002151822 16 COULTER LONG COULTER II NS4140
3 7002151823 16 COULTER LONG COULTER III NS4140
4 7002159231 10 COULTER LONG COULTER IV NS4140
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REF PN QTY DESCRIPTION USAGE

1 7002157040 12 ARM DISC COULTER K2 NS4130
2 7002157036 12 ARM DISC COULTER L2 NS4130
3 7002157038 12 ARM DISC COULTER L4 NS4130
4 7002157039 12 ARM DISC COULTER K1 NS4130
5 7002157035 12 ARM DISC COULTER L1 NS4130
6 7002157037 12 ARM DISC COULTER L3 NS4130
1 7002157040 16 ARM DISC COULTER K2 NS4140
2 7002157036 16 ARM DISC COULTER L2 NS4140
3 7002157038 16 ARM DISC COULTER L4 NS4140
4 7002157039 16 ARM DISC COULTER K1 NS4140
5 7002157035 16 ARM DISC COULTER L1 NS4140
6 7002157037 16 ARM DISC COULTER L3 NS4140
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REF PN QTY DESCRIPTION USAGE

1 7002157254 12 COULTER DOUBLE COULTER,SHORT NS4130
2 7002157253 12 ARM DOUBLE COULTER,LONG I NS4130
3 7002157363 12 ARM DOUBLE COULTER,LONG II NS4130
1 7002157254 16 COULTER DOUBLE COULTER,SHORT NS4140
2 7002157253 16 ARM DOUBLE COULTER,LONG NS4140
3 7002157363 16 ARM DOUBLE COULTER,LONG II NS4140
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REF PN QTY DESCRIPTION USAGE

1 300304138 6 BOLT SET SCREW M6X10
2 300332038 6 WASHER FACE PLATE M6
3 7002156655 2 COVER  COVER PLATE
4 7002153995 AR ELBOW ELBOW F. DISTRIBUTOR
5 7000603248 AR HOSE FLEX HOSE R25 PU;TO BE 

ORDERED IN METERS
6 7002156478 2 DISTRIBUTOR DISTRIBUTOR BOTTOM;DRILLED 8 

OUTLETS
6 7002157144 2 DISTRIBUTOR DISTRIBUTOR BOTTOM;DRILLED 9 

OUTLETS
6 7002158530 2 DISTRIBUTOR  DISTRIBUTOR BOTTOM;DRILLED 

10 OUTLETS
6 7002156479 2 DISTRIBUTOR  DISTRIBUTOR BOTTOM;DRILLED 

12 OUTLETS
6 7002156480 2 DISTRIBUTOR  DISTRIBUTOR BOTTOM;DRILLED 

16 OUTLETS
6 7002156872 2 DISTRIBUTOR DISTRIBUTOR BOTTOM;DRILLED 

18 OUTLETS
7 300304152 3 BOLT M8x16 cl. 8.8 DIN933 SET SCREW M8X16
8 7002157141 2 TUBE VERTICAL TUBE NS4030/4040
9 7002000199 4 BOLT U-BOLT M16 91X124

10 7000602938 4 PLASTIC  FERRULE DPD 25
11 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M12
12 300332008 8 WASHER M12 FZB DIN126 FAZET WASHER M12
13 7000601883 2 HOSE FLEX HOSE R63/73 PU PLUS;TO 

BE ORDERED IN METERS
14 7000603017 2 CLAMP CLAMP 50-65



028 p1

028



028 p1

028

REF PN QTY DESCRIPTION USAGE

1 7000586210 6 SCREW BOLT M6x10
2 7009603761 6 WASHER WASHER M6
3 320002156 1 COVER COVER PLATE
4 320002126 1 BOTTOM DISTRIBUTOR BOTTOM;DRILLED 4 

OUTLETS
4 7002154991 1 BOTTOM DISTRIBUTOR BOTTOM;DRILLED 6 

OUTLETS
5 7002154992 AR ELBOW ELBOW F. DISTRIBUTOR
6 7000586416 3 BOLT BOLT M8X16
7 7009603767 1 CLAMP CLAMP
8 7000601891 1 HOSE FLEX HOSE R32 PU
9 300304155 1 BOLT DIN931 M8x25 BOLT M8X25

10 300332039 2 WASHER M8 FZB DIN126 WASHER M8
11 300316027 2 NUT M8 CL 8 FZB DIN985 LOCK NUT M8
12 320073100 1 HOLDER BRACKET
13 320002127 1 COVER CLAMP
14 300316021 2 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12
15 320073300 1 CAP NS CAP FOR Y-PIECE
16 320073200 1 HYD CONNECTOR NS Y-PIECE
17 7009603768 1 HOSE FLEX HOSE R38
18 320002198 1 ELBOW TUBE
19 7002154270 1 TUBE VERTICAL TUBE
20 7000601883 1 HOSE FLEX HOSE R63/73
21 7000600943 1 CLIP CLIP ABA 58-75
22 320073400 1 DISTRIBUTOR DISTRIBUTOR BOTTOM INCL 

1-6;DRILLED 4 OUTLETS
23 7002158547 1 DISTRIBUTOR DISTRIBUTOR BOTTOM INCL 

1-6;DRILLED 6 OUTLETS
24 320073500 1 PIPE  MOUNTED BRACKET INCL 9-14
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REF PN QTY DESCRIPTION USAGE

1 300304138 24 BOLT SET SCREW M6X10
2 300332038 24 WASHER FACE PLATE M6
3 7002156655 4 COVER  COVER PLATE
4 7002153995 40 ELBOW ELBOW F. DISTRIBUTOR
5 7000603248 1 HOSE FLEX HOSE R25 PU;TO BE 

ORDERED IN METERS
6 7002156893 4 DISTRIBUTOR DISTRIBUTOR BOTTOM;DRILLED 

10 OUTLETS
7 300304152 12 BOLT M8x16 cl. 8.8 DIN933 SET SCREW M8X16
8 7002157141 4 TUBE VERTICAL TUBE
9 370002794 16 U-BOLT U-BOLT M12 64X90

10 7000602938 4 PLASTIC  FERRULE DPD 25 1
11 300316021 16 LOCK NUT M12 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M12
12 300332008 16 WASHER M12 FZB DIN126 FAZET WASHER M12
13 7000601883 1 HOSE FLEX HOSE R63/73 PU PLUS;TO 

BE ORDERED IN METERS
14 7000603017 8 CLAMP CLAMP 50-65
15 7201005007 40 TUBE SEED TUBE
16 7002153948 40 HOSE COLLAR F.HOSE PA 6 BLACK
17 100323321 80 SHARE  BOLT DIN DS6007 M12X55
18 100315010 80 NUT NUT DIN934 M12
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REF PN QTY DESCRIPTION USAGE

1 7002158025 1 MARKER MARKER ARM,LEFT
2 7002152354 2 WASHER WASHER R61/R42/3
3 7000513960 2 PIN SPLIT PIN 10X60
4 7002158021 1 BRACKET BRACKET,LEFT
5 7002158764 8  U-BOLT M16
6 300316032 8 LOCK NUT SELF LOCKING NUT DIN985 M16
7 300333061 2 COTTER PIN SPLIT DIN985 5,0X40
8 7002158020 1 BRACKET BRACKET,RIHGT
9 7002153193 1 HYDRAULIC CYLINDER CYLINDER,KPL

9a 7002001341 1 SEAL KIT BEARNG KIT
10 300333060 2 PIN DIN94 4x45 SPLIT DIN94 R4,0X40
11 7002151679 2 PIN PIN
12 300332034 2 WASHER M20 FZB DIN126 FLAT WASHER M20
13 300304040 2 BOLT  STEEL BOLT M10X60
14 7002149155 2 BUSHING BUSHING
15 300332027 2 WASHER M10 FZB DIN126 FLAT WASHER M10
16 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
17 300316026 4 LOCK NUT M6 DIN985 SELF LOCKING NUT DIN985 M6
18 7002158023 1 MARKER MARKER ARM,RIGHT
19 7000405416 2 LUBE NIPPLE LUBRICATING NIPPLE M6X1 H1
20 7000043061 2 PLATE  BUFFER
21 300304140 2 BOLT SET SCREW M6X25
22 7000540275 2 BOLT STEEL BOLT M6X75
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REF PN QTY DESCRIPTION USAGE

1 7002157785 1 HUB MARKER HUB COMP
2 7002157969 1 COVER END COVER
3 7002157784 1 SHAFT  MARKER SHAFT
4 7009603658 1 RING SEAL RING 25X47X9
5 300401016 1 BALL BEARING BALL BEARING 6204
6 7009603656 1 SPH ROLLER BEARING BALL BEARING 6303
7 7000405416 1 LUBE NIPPLE LUBRICATION NIPPLE M6X1 H1
8 7000405936 1 O-RING O-RING 50,30X3,53
9 300315006 1 LOCK NUT DIN985 M16 NUT DIN 934-8 M16

10 7002153519 1 DISC  MARKER DISC R406
11 300304203 3 BOLT CARRIAGE BOLT M8X30
12 7002149882 1 BOLT U-BOLT
13 7000511512 2 CARRIAGE BOLT M10x35 DIN 603 SHEET METAL BOLT M10X35
14 7000546110 2 WASHER DIN125 M10 FACET WASHER 3/8''
15 300332021 3 WASHER M10 FZB DIN127B SPRING WASHER M10
16 300315001 3 NUT M10 CL 8 FZB DIN934 NUT DIN M10
17 300304040 2 BOLT  STEEL BOLT M10 X 60
18 7002149155 2 BUSHING BUSHING
19 7000038689 2 CLAMP CLAMP
20 7000033336 2 CLAMP MARKER CLAMP
21 7000038687 4 HANDLE CLAMP HANDLE M12
22 7000213503 1  MARKER ARM NS 4130
23 7002149084 1 MARKER MARKER ARM NS 4140
24 7002153506 1 MARKER EXTERNAL MARKER ARM NS 4130
25 7015001960 1  DOWEL WITH SPLIT PIN
26 300304043 1 BOLT M10x90 CL 8.8 FZB DIN931 STEEL BOLT M10X90
27 7002151473 1 BUSHING BUSHING R20/11X62
28 7002153512 1 ARM RIGHT ARM NS 4140
28 7002153514 1 ARM LEFT ARM NS 4140
29 7002151690 1 MARKER OUTER ARM NS 4140
30 300332027 2 WASHER M10 FZB DIN126 FACE PLATE M10
31 300316020 3 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT M10
32 7002151249 1 PLATE ADJUSTING BRACKET
33 7002157782 3 HUB MARKER HUB R406
34 300316027 3 NUT M8 CL 8 FZB DIN985 SELF LOCKING NUT M8
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REF PN QTY DESCRIPTION USAGE

1 300315001 2 NUT M10 CL 8 FZB DIN934 NUT DIN934-B M10
2 7000041714 2 WASHER CLAMP R35/R11X4
3 700045885 1 TINE HARROW TINE
4 7002151941 2 U-BOLT U-BOLT M10`6
5 7002151996 1 BEAM LITTER L=2100
5 7002153135 1 BEAM  LITTER L=2490
5 7002153136 1 BEAM  LITTER L=2940
5 NS 1 NOT SERVICED  LITTER L=3600
5 7002156717 1 BEAM LITTER L=4200
5 NS 1 NOT SERVICED  LITTER L=4600
6 300304058 2 BOLT DIN931 M12x40 SET SCREW M12X40
7 300304021 2 BOLT  STEEL BOLT M12X130
8 300332008 10 WASHER M12 FZB DIN126 FAZET WASHER M12
9 300316021 7 LOCK NUT M12 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M12

10 7002153131 2 BRACKET FOLLOWING HAR.BRACKET
11 300304027 1 BOLT STEEL BOLT M10X100
12 7000602383 2 BEARING LINER  BEARING 16X20X20
13 7002150246 1 SPACER INNER BUSHING
14 300304063 2 BOLT STEEL BOLT M12X65
15 300323041 2 PIN RETAINER PIN R6X40
16 7002149286 2 SPRING COMPRESSION SPRING R29/400/5
17 300323045 2 COTTER PIN RETAINER PIN R8X32
18 7002150489 2 PIPE EXTERNAL TUBE
19 7002150754 2 BUSHING  STOP RING
20 7002156905 1 ARM ARM F.FOLLOW. HARROW L=1035
21 7002150487 1 PIPE INTERNAL TUBE
22 7002154969 1 SPRING TELESKOPE W.SPRING
23 7000037178 1 PIN R-CLIP W.LARGE EYE
24 7000043157 1 BOLT LOCKING PIN
25 7002159269 1 ARM ARM F.FOLLOW. HARROW L=1387
26 300316020 1 LOCK NUT M10 CL 8 FZB DIN985 SELF LOCKING NUT DIN985 M10
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REF PN QTY DESCRIPTION USAGE

1 300304063 2 BOLT SET SCREW DIN931 M12X65
2 300323027 4 PIN  TENSION PIN DIN1481 R5X50
3 300323036 2 PIN TENSION PIN DIN1481 R8X60
4 300731649 2 LEVER PIPE
5 3007311647 1  CONNECTION PIPE,RI
5 3007311648 1  CONNECTION PIPE,LE
6 300064208 2 WASHER WASHER 40X60X3
7 300064233 2 SPRING  SPRING
8 102280016 1 CONSOLE KONSOL
9 300332008 2 WASHER M12 FZB DIN126 WASHER 13 DIN125

10 300064231 2 SLEEVE BUSH
11 300315003 4 NUT M12 CL 8 FZB DIN934 LOCK NUT DIN985 M12
12 300304042 2 BOLT DIN931 M10x80 STEEL BOLT DIN931 M10X80
13 300332043 4 WASHER M10 FZB DIN9021 WASHER 11X34X3
14 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT DIN985 M10
15 300732248 1 LINK  LINKAGE RIGHT,KPL
15 300732249 1 SWEEP LINKAGE LEFT,KPL
16 370104900 1 SUPPORT LINKAGE RIGHT,KPL
16 370105100 1 SUPPORT LINKAGE LEFT,KPL
17 370002734 AR PIPE PIPE
18 370104700 1 PIPE CONNECTION PIPE,RI
18 370104800 AR PIPE CONNECTION PIPE,RI
19 300332022 AR WASHER M12 FZB DIN127B SPRING WASHER DIN127 12.2
20 300045490 AR BAR CLAMP
21 370109600 1 BEAM LITTER L=3450 4M
21 370109500 1 BEAM LITTER L=2810 3M
22 300082635 AR PLUG  PLUG
23 300731595 AR SCRAPER PLUG
24 300011000 3 TINE TINE PIPE L=1200 4M
24 300731593 2 TINE TINE PIPE L=1450 3M
25 300033667 AR BOLT BOLT
26 300304051 AR BOLT M12x100 cl.8.8 DIN931 STEEL BOLT DIN931 M12X100
27 300332032 AR WASHER DIN126 15 WASHER 15 DIN125
28 300333061 AR COTTER PIN SPLIT DIN94 5X40
29 300304003 24 BOLT  STEEL BOLT DIN931 M10X75
30 300033389 2 PLATE TENSION PLATE
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REF PN QTY DESCRIPTION USAGE

31 102280000 12 TINE TINE ,RIGHT TYP: S-KM
32 102280001 12 TINE TINE ,LEFT TYP: S-KM
33 300732340/1 3 KIT TINE PIPE 3M
33 300732340/1 4 KIT TINE PIPE 4M
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REF PN QTY DESCRIPTION USAGE

1 7002155779 AR WIRE ROTATION GUARD
2 7000602943 AR ELECTRIC MOTOR  MOTOR

2a 7000602953 AR WIRE SENSOR FOR MOTOR
3 7000603122 AR WIRE SENSOR FOR BLOWER
4 7000603120 AR CONTROLLER MOTOR CONTROLBOX
5 7009603765 AR HOPPER LEVEL SENSOR
7 7000603119 AR CABLE TRACTOR CABLE INCL. BRACKET
8 7000603088 AR KIT ASSEMBLY KIT CONSISTING OF 

POS. 8 - 10 - 14 - 15
9 7000603087 AR COMPUTER LH 5000 MONITOR CONNECTION 

TO BATTERY, PART OF POS. 8
11 7009603555 AR ELEC CONNECTOR 7 LEADS ALTERNATIVE PLUG 

(MALE)
12 7000603269 AR SENSOR IMPLEMENT SENSOR
13 7000603070 AR WHEEL WHEEL SENSOR FOR TRACTOR
14 NSS AR NOT SOLD SEPARAT JUNCTION BOX, PART OF POS. 8
15 7009603556 AR PIN 7 LEADS ALTERNATIVE PLUG 

(FEMALE)
17 7000603072 AR SPH ROLLER BEARING JUNCTION BOX

17a 7000603509 AR PRINTED CIRCUIT BOAR  PRINT FOR TRAMLINE VALVES
17b 7000602980 AR RELAY  RELAY 12 V

18 NSS AR NOT SOLD SEPARAT PART OF POS. 17
19 7000603269 AR SENSOR IMPLEMENT SENSOR


